(. LOMBARDINw: o

A KOHLER. COMPAMEMgine: 6D 400/V Drawing: D

CONTROLS/LUBRICATING SYSTEM
POS. |CODE DESCRIPTION Qty
1 3240.004 nut M 5 1
2 6330.057 safety plate 1
3 7625.019 washer diam.10 1
4 5201.094 lever 1
5 6550.010 knob 1
7 8430.023 lockpin 3 X 16 1
8 6141.046 0il pump pin 1
9 &« » see Pos. D 58 0
10 5200.998 INJECT.PUMP LEVER 1
11 2800.049 cotter pin 1
17 1165.001 circlip 1
18 B3200.015 wing nut 1
19 7626.054 washer diam. 5,3 2
20 9790.039 screw M 6 X 12 4
21 B240.008 nut M 6 1
22 1760.029 bolt M 6 X 1 X 30 1
24 B240.058 nut 1
25 8576.025 EXTRA FUEL DEVICE 1
26 9810.002 screw 2
27  &————— » governor spring 0
36 3240.008 nut M 6 1
39 7626.054 washer diam. 5,3 1
40 5202.014 lever 1
41 P691.020 ACCEL. CONTROL (industrial.engine) 1
42 3240.008 nut M 6 1
43 «————= » spring 0
45 6371.033 plate 1
46 3240.008 nut M 6 1
47 7565.004 washer diam. 6 1
48 5680.043 spring 1
49 «————- » see Pos. D 72 0
50 8420.002 locating pin 1
51 9730.010 screw M 6 X 16 2
53 9730.009 screw M 6 X 12 1
54 7565.004 washer diam. 6 1
55 2200.013 key 1
56 9730.016 screw M 6 X 35 4
57 7565.004 washer diam. 6 4
58 6605.064 OIL PUMP 1
59 1760.007 bolt M 6 X 1 X 25 1
60 7555.004 washer diam. 6 1
71 «————= » see Pos. D 72 0
72  8785.075 LEVER SUPPORT 1
73 5655.038 govern.spring std 1
74 «————= » see Pos. D 72 0
85 2175.019 0oil filter cartridge 1
86 5725.032 spring 1
87 1200.016 O ring 137 1
94 1200.087 O ring 3150 1
95 «————-— » see Pos. D 72 0
102 9680.013 pressure oil valve 1
103 5755.049 spring 1
104 4670.088 copper gasket 18X24X1 1

printed by LOMBARDINI: 28/03/2018 -

1




Group: 6LLD
Engine: 6LLD 400/V Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
105 9070.012 pressure valve plug 1
106 9060.008 0il cartridge cap with M 14 hole 1
111 9060.012 0il cartridge cap 1
120 «————- » 0il pipe - no longer avail. 0
121 4776.016 gasket 1
123 4670.060 copper gasket diam.12 1
124 D050.050 BREATHER CAP 1
125 1200.014 O ring 1
126 6645.143 oil pan 1
127 1790.024 bolt M 12 X 1,5 X 28 1
128 1400.137 dipstick (mm 298) 1
149 1770.111 bolt M 8 10
151 4670.058 copper gasket diam. 6,2 X 10 X 1,5 1
173 4670.059 copper gasket diam.10 1
177 1901.030 union bolt M 10 1
179 «————- » 0il pipe (mm 180) 0
180 4670.062 copper gasket diam. 6,2 X 10 X 1,5 1
181 3617.088 clamp dia. 9,5 1
182 9790.037 screw M 6 X 8 1
183 7565.004 washer diam. 6 1
184 4670.059 copper gasket diam.10 1
185 1901.033 union bolt M 6 1
186 4670.062 copper gasket diam. 6,2 X 10 X 1,5 1
187 9455.076 rocker arm lub.pipe 1
188 1901.048 union bolt M 8 1

printed by LOMBARDINI: 28/03/2018 -

2




Engine: 6LD 400/V Drawing: D

D i

17 18 19 21 22 23 24 25
20\ \

36%
37 38 39

t; | %%éf 14 15 16
33 f;; !
et

10
{59
@

40 41

%44 45

@:6 47 48 49 50 51
([

102

109

/
Qe
97
110© < 112

>

158

S

i |
18215\183 185 186 187 188 189 190 191 192 193

90184

printed by LOMBARDINI: 28/03/2018



